CONCUREX

CONCRETE CURING EXCELLENCE

Compressive Strength Test Results

Age (Hours) Real Compressive Strength (MPa)
Specimen 1 Specimen 2 Specimen 3 Specimen 4 Specimen 5 Average
30.20 31.30 30.10 28.00 27.90 29.50
66.00 70.90 66.10 71.20 69.40 68.70
12 111.00 109.00 110.00 112.00 112.00 110.80
18 138.00 139.00 141.00 142.00 139.00 139.80
24 161.00 163.00 164.00 164.00 162.00 162.80

Age (Hours)

Predicted Compressive Strength by CONCUREX (MPa)

Specimen 6 Specimen 7 Specimen 8 Specimen 9 Specimen 10 Average
0 27.70 28.60 27.00 27.00 33.00 28.66
6 69.80 73.40 66.90 78.90 75.00 72.80
12 108.00 109.00 110.00 101.00 98.00 105.20
18 142.00 125.00 138.00 130.00 130.00 133.00
24 157.00 148.00 165.00 151.00 166.00 157.40
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